

Test Certificate

CUSTOMER ADVERSUS, S.L.

ADDRESS Avda. Vicente Navarro García 39
 46380 CHESTE (Valencia)

CERTIFICATE No 15233.5

On the 5th of January 2007, CIDEMCO received from the company “**ADVERSUS, S.L.**” one sample of the wood preservative «**RED DEMON SRF**»

TEST REQUESTED:

- ◆ Superficial treatment of a wood sample of pine sapwood to achieve a superficial retention close to 80 g/m², followed by stabilisation in a chamber with defined temperature and humidity.
- ◆ Determination of penetration and retention of the biocide etofenprox in the treated wood sample.

RESULTS:

Sampling depth (mm)	Retention of biocide	Retention of product
	Etofenprox (g/m ³)	“RED DEMON SRF” (kg/m ³)
0-3	6233	43.4
3-6	468	3.26
6-12	121	0.85

CONCLUSIONS:

The product **RED DEMON SRF**, penetrates 6 mm in to a samples of impregnable wood (Pinus Radiata) after a brushing treatment.

FECHA 31th March of 2008

Este documento **no tiene validez sin el informe de ensayos**, en el cual se indican los resultados obtenidos en cada ensayo.

Los resultados obtenidos en estos ensayos sólo se refieren a la(s) muestra(s) analizada(s) en este Centro en la fecha indicada, y no implican una característica de constancia en la calidad de la producción.

